
MANUAL NO. 107177 REV. 06 (03/09/04)

Parts Manual Models:
PR22B5FA
PR22B5NRA
PR22B8FA
PR22B8NRA
PR22GH5NRA
PR22H5FA
PR22H5NRA
PR22NEFA



2

22" HANDLE ASSEMBLY

1

2

3

45

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

18

7

9
6

20

19

16

8

21

22



3

22" HANDLE ASSEMBLY

ITEM   PART NO.      QTY.       DESCRIPTION

  1 ...... 106765........   1 ....... HANDLE
  2 ......   52561........   2 ....... FOAM GRIP
  3 ...... 106823........   1 ....... CABLE BRACKET
  4 ...... 990639........   1 ....... HCS 1/4C X 1 1/2
  5 ...... 976978........   1 ....... NUT, 1/4, NYLOC
  6 ...... 100481........   2 ....... KNOB
  7 ...... 100472........   2 ....... RHSB 5/16C X 1 1/4
  8 ...... 100556........   2 ....... PIN
  9 ...... 990692........   2 ....... WASHER, 5/16, FLAT
10 ...... 106766........   2 ....... HANDLE SIDE
11 ...... 106824........   1 ....... BAIL
12 ...... 976526........   1 ....... ADJ. LEVER GRIP
13 ...... 106770........   1 ....... LEVER
14 ...... 106768........   1 ....... HEIGHT PLATE
15 ...... 990588........   1 ....... HCS 3/8C X 2
16 ...... 990517........   4 ....... WASHER, 3/8, FLAT
17 ...... 976438........   1 ....... SPRING
18 ...... 990536........   6 ....... HCS 3/8C X 1
19 ...... 976979........   7 ....... NUT, 3/8C, NYLOC
20 ...... 102563........   2 ....... LANYARD
21 ...... 108068........   1 ....... SCREW, 3/8-16, BUTTONHEAD
22 ......     0221........   1 ....... NUT, 3/8-16, ACORN



4

22" BODY ASSEMBLY

1

2

3

4 5

6 7

8

9

10

11

12

13 14

15

16

17
18

19

20

21

22

23

26

27

28

29

30

31

32 33

34

35

36
37

38

39

40

41

42

43

48

3
24

25

19
3

3

45
2

31

6
7

12

4

44

45
46

49

52

53

53

51
50

47
24

47

24

54



4

22" BODY ASSEMBLY

ITEM   PART NO.      QTY.       DESCRIPTION

  1 ...... 107355..........  1 ........ BODY W/DECALS
  2 ...... 976941..........  2 ........ HCS 3/4C X 1 1/4
  3 ...... 976979..........  4 ........ NUT, 3/8C, NYLOC
  4 ...... 990692..........  7 ........ WASHER, 5/16,
............................................. FLAT
  5 ...... 106847..........  2 ........ BUSHING
  6 ...... 990550..........  2 ........ WASHER, 1/2,
............................................. FLAT
  7 ...... 101332..........  2 ........ HCS 1/2C X 2 3/4
  8 ...... 990627..........  6 ........ HCS 5/16C X 1 1/4
  9 ...... 100488..........  2 ........ C.I. FLANGE BRG.
10 ...... 100439..........  1 ........ BELT
11 ...... 106805..........  1 ........ LINKAGE
12 ...... 5051 .............  2 ........ WHEEL, 8 X 1 3/4
13 ...... 110311 ..........  1 ........ IDLER PULLEY
14 ...... 106643..........  1 ........ REAR FLAP
15 ...... 106843..........  1 ........ FRONT AXLE
16 ...... 108541..........  1 ........ PULLEY
............................................. W/ SET SCREWS
17 ...... 990637..........  2 ........ HCS 3/8C X 2 1/2
18 ...... 990613..........  4 ........ NUT, 3/8C, SERR.
19 ...... 990717.......... 10....... NUT, 5/16, NYLOC
20 ...... 100482..........   1 ....... BUSHING
21 ...... 990655..........   1 ....... HCS 3/8C X 1 1/2
22 ...... 106672..........   1 ....... FLAP ROD
23 ...... 990037..........   2 ....... COTTER PIN
24 ...... 990580.......... 10....... HCS 1/4C X 3/4
25 ...... 976978.......... 10....... NUT, 1/4C, NYLOC
26 ...... 990037..........   2 ....... COTTER PIN
27 ...... 106754..........   1 ....... SHAFT GUARD
28 ...... 108069..........   1 ....... BELT GUARD
29 ...... 106771..........   1 ....... BACKING PLATE
30 ...... 106827..........   1 ....... CABLE
31 ...... 990625..........   2 ....... NUT, 1/2C, JAM
32 ...... 106686..........   1 ....... IDLER ARM

ITEM   PART NO.      QTY.       DESCRIPTION

33 ...... 990588..........   1 ....... HCS 3/8C X 2
34 ...... 990669..........   4 ....... HCS 5/16 X 1 3/4
35 ...... 990187..........   4 ....... LOCKWASHER, 5/16
36 ...... 910061..........   2 ....... KEY, 3/16 X 3/16 X 1
37 ...... 540000058 ....   1 ....... WHEEL, 10 X 1 3/4,
............................................. DRILLED
38 ...... 53401............   1 ....... WHEEL, 10 X 1 3/4,
............................................. W/BUSHINGS
39 ...... 106663..........   1 ....... REAR AXLE
40 ...... 0364 .............   1 ....... ROLL PIN, 1/4 X 1 1/8
41 ...... 0319C ...........   2 ....... BEARING, 5/8"
............................................. W/COLLAR
42 ...... 0321C ...........   4 ....... FLANGE, FOR
............................................. BEARING 5/8"
43 ...... 990297..........   2 ....... COTTER PIN
44 ...... 106839..........   1 ....... COVER
45 ...... 990072..........   5 ....... HCS 1/4C X 5/8
46 ...... 976978..........   5 ....... NUT, 1/4C, NYLOC
47 ...... 990052..........   6 ....... LOCKWASHER, 1/4
48 ...... 105308..........   1 ....... KEY 1/4"
............................................. (8 H.P. ENGINE)
.......... 910061..........   1 ....... KEY 3/16"
............................................. (5.5 H.P. ENGINE)
49 ...... 108542..........   1 ....... PULLEY
............................................. W/SET SCREWS
............................................. (8 H.P. ENGINE)
.......... 108543..........   1 ....... PULLEY
............................................. W/SET SCREWS
............................................. (5.5 H.P. ENGINE)
50 ...... 51925............   1 ....... DEFLECTOR
............................................. (HONDA EXHAUST)
51 ...... 0113 ..............   2 ....... SCREW
............................................. (HONDA EXHAUST)
52 ...... 0436 .............   1 ....... WASHER, 5/8
53 ...... 990598..........   6 ....... WASHER, 1/4, FLAT
54 ...... 108147..........   6 ....... KNURLED INSERT,
............................................. 1/4-20



6

22" FLAIL REEL ASSEMBLY

ITEM  PART NO. QTY.  DESCRIPTION
........ 107183 ................ 1 ......... 22" FLAIL REEL  (COMPLETE)
1 ...... 106641 ................ 1 ......... SHAFT
2 ...... 108113 ................ 1 ......... SPACER SET (56 SPACERS)
3 ...... 108111................. 1 ......... SHAFT & HARDWARE SET(4 SHAFTS)
4 ...... 108110 ................ 1 ......... BLADE SET (32 BLADES)
........ 108112 ................ 1 ......... BLADES W/SHAFTS & HARDWARE SET (32 BLADES)
5 ...... 101949 ................ 8 ......... E-RING 1/2

1

2

3
4

5



7

22" DELTA REEL ASSEMBLY

ITEM  PART NO. QTY.  DESCRIPTION
........ 107184 ................ 1 ......... 22" DELTA REEL (COMPLETE)
1 ...... 100530 ................ 2 ......... JAM NUT W/SETSCREW
2 ...... 106653 ................ 2 ......... END SPACER
3 ...... 106651 ................ 15 ........ BLADE MTG. PLATE
4 ...... 106652 ................ 14 ........ SPACER - LONG
5 ...... 106650 ................ 1 ......... SHAFT
6 ...... 108116 ................ 1 ......... BLADE W/HARDWARE SET (30 BLADES)
7 ...... 108117 ................ 1 ......... SCREW & NUT SET (60 EACH)

1
2

7

3

67

4

5

7



8

22" SPRING REEL ASSEMBLY

ITEM  PART NO. QTY.  DESCRIPTION
........ 107185 ................ 1 ......... 22" SPRING REEL (COMPLETE)
1 ...... 106683 ................ 1 ......... SHAFT
2 ...... 108119 ................ 1 ......... SPRING W/HARDWARE SET (42 SPRINGS)

1

2
2

2



9

DECALS

1

2

3

4
56

78

9
10

12

13

14

11



10

ITEM   PART NO.    QTY            DESCRIPTION

  1 ....... 8338 .............1 ........ DECAL, BLUEBIRD 15" LOGO
  2 ....... 107381 .........1 ........ DECAL, PR18
  3 ....... 107191 .........1 ........ DECAL, PR22
  4 ....... 108064 .........1 ........ DECAL, DEPTH
  5 ....... 540200141 ...1 ........ DECAL, SEEDER DIAL
  6 ....... 540200076 ...1 ........ DECAL, DANGER FOOT
  7 ....... 540200140 ...1 ........ DECAL, SEED APPLICATION
  8 ....... 101881 .........1 ........ DECAL, PROP 65
  9 ....... 540200143 ...1 ........ DECAL, OPEN-CLOSE
10 ....... 107359 .........1 ........ DECAL, SAFETY GRAPHICS
11 ....... 108143 .........1 ........ DECAL, WARNING DISENGAGE BLADES
12 ....... 107244 .........1 ........ DECAL, HANDLE PIN
13 ....... 8337 .............1 ........ DECAL, BLUEBIRD 4"
14 ....... 107192 .........1 ........ DECAL, LAWN SEEDER S22

DECALS



P.O. Box 8
Beatrice, Nebraska 68310


	Handle Assy
	Body Assy
	Flail Reel Assy
	Delta Reel Assy
	Spring Reel Assy
	Decals



